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LO AD TEST RE PORT Form # FSL.Doc/Mecht.Rept-LT-1 (00) Rev. 00
Test Report Ref. No.: FSL/LT/1108-2012
Client Cliff Scaffoldings (P) Ltd. FSL Job No. SA12-7082
Sample Description Wooden Solid Plank, Length: 1 meter, Width: 224 mm, Thickness: 38 mm,
Sample No. Part 2
Type of Test Load Test
Sample Designation Load (KN) Deflection (mm)
Load Test - 1 5.0 10
Load Test -2 10.0 20
Load Test-3 15.5 Fracture occurred at mid-section
REFERENCE STANDARD

The above tests were conducted in accordance with ANSI A10.8
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